ELECTRICAL

# PART NO. PART NAME QTY
1 F15-07000006 NUT, FLYWHEEL 1
2 F15-07000005 WASHER, FLYWHEEL, NUT 1
3 F15-07070000 FLYWHEEL ASSY 1
4 GB/T5783-M6x25 HEXAGON BOLT M6x25 2
5 GB/T93-6 WASHER, SPRING 6 2
6 GB/T97.1-6 WASHER 6 8
7 GB/T5783-M6x30 HEXAGON BOLT M6x30 4
8 F15-07000400 COIL CHARGE “A” & “B” ASSY 1
9 F15-07000300 COIL 1
10 F15-0700004 KEY, SEMISIRCLE FLYWHEEL 1
1l GB/T5783-M6x16 HEXAGON BOLT M6x16 2
12 F15-07000200 COIL, PULSER 1
13 F15-07130303 EMERGENCY SIGNAL LIGHT ASSY 1
14 F15-07000600 HIGH PRESSURE ASSY 1
15 GB/T5783-M6x20 HEXAGON BOLT M6x20 4
16 GB/T97.1-6 WASHER 6 4
17 F15-07000003 RIPPLE TUBE 1
18 F15-07000500 C, D, I, UNIT ASSY 1
19 F15-07010103 OIL PRESSURE SENSOR 1
20 F15-07010101 JACKET, INSULATION 1
2l F15-07010102 LEAD WIRE ASSY 1

 

Looking for a dealer in your area?

Use our map locator to find a dealer close to you.

Find a Dealer